
lable at ScienceDirect

Water Research 159 (2019) 423e433
Contents lists avai
Water Research

journal homepage: www.elsevier .com/locate/watres
The treatability of trace organic pollutants in WWTP effluent and
associated biotoxicity reduction by advanced treatment processes for
effluent quality improvement

Xiaoyan Y. Ma a, *, Yongkun Wang a, Ke Dong a, Xiaochang C. Wang a, **, Kai Zheng a,
Liwei Hao a, Huu Hao Ngo b

a International Science & Technology Cooperation Center for Urban Alternative Water Resources Development, Key Lab of Northwest Water Resource,
Environment and Ecology, MOE; Engineering Technology Research Center for Wastewater Treatment and Reuse, Shaanxi Key Laboratory of Environmental
Engineering, Xi'an University of Architecture and Technology, Xi'an, 710055, Shaanxi Province, PR China
b School of Civil and Environmental Engineering, Faculty of Engineering and Information Technology, University of Technology Sydney, Broadway, NSW,
2007, Australia
a r t i c l e i n f o

Article history:
Received 28 January 2019
Received in revised form
25 April 2019
Accepted 4 May 2019
Available online 4 May 2019

Keywords:
Treatability
Biotoxicity
Trace organic pollutants
Advanced treatment process
Effect-based trigger
* Corresponding author.
** Corresponding author.

E-mail addresses: maxiaoyan@xauat.edu.cn (X.Y.
(X.C. Wang).

https://doi.org/10.1016/j.watres.2019.05.011
0043-1354/© 2019 Elsevier Ltd. All rights reserved.
a b s t r a c t

As increasing attention is paid to surface water protection, there has been demand for improvements of
domestic wastewater treatment plant (WWTP) effluent. This has led to the application of many different
advanced treatment processes (ATPs). In this study, the treatability of trace organic pollutants in sec-
ondary effluent (SE) and associated biotoxicity reduction by four types of ATPs, including coagulation,
granular activated carbon (GAC) adsorption, ultraviolet (UV) photolysis and photocatalysis, and ozona-
tion, were investigated at the bench-scale. The ATPs showed different removal capacity for the 48
chemicals, which were classified into seven categories. EDCs, herbicides, bactericides and pharmaceu-
ticals were readily degraded, and insecticides, flame retardants, and UV filters were relatively resistant to
removal. During these processes, the efficiency of the ATPs in reducing four biological effects were
investigated. Of the four biological effects, the estrogenic activity from SE was not detected using the
yeast estrogen screen. In contrast with genotoxicity and photosynthesis inhibition, bacterial cytotoxicity
posed by SE was the most difficult biological effect to reduce with these ATPs. GAC adsorption and
ozonation were the most robust treatment processes for reducing the three detected biotoxicities. UV
photolysis and photocatalysis showed comparable efficiencies for the reduction of genotoxicity and
photosynthesis inhibition. However, coagulation only performed well in genotoxicity reduction. The
effect-based trigger values for the four bioassays, that were derived from the existing environmental
quality standards and from HC5 (hazardous concentration for 5% of aquatic organisms), were all used to
select and optimize these ATPs for ecological safety. Conducting ATPs in more appropriate ways could
eliminate the negative effects of WWTP effluent on receiving water bodies.

© 2019 Elsevier Ltd. All rights reserved.
1. Introduction

The increasing occurrence of trace organic pollutants (TOPs; e.g.
pharmaceuticals, bactericides, and flame retardants) and biological
responses (e.g. photosynthesis inhibition, estrogenic activity, and
carcinogenic effects) detected in wastewater, provides strong
Ma), xcwang@xauat.edu.cn
evidence of the adverse effects of secondary effluent (SE) on aquatic
environments (Escher et al., 2014; Leusch et al., 2014; Pasquini
et al., 2014; Link et al., 2017). With growing attention being
focused on surface water pollution, there is an urgent need to
improve thewater quality of SE, which is one of themost significant
sources of pollution to surface waters. In response to surface water
pollution, the Chinese government plans to amend the Discharge
Standard of Pollutants for Municipal Wastewater Treatment Plant
(GB, 18918-2002) through appending special discharge indicator
values. These values will be set according to level IV of the Envi-
ronmental Quality Standard of Surface Water (GB 3838-2002;

mailto:maxiaoyan@xauat.edu.cn
mailto:xcwang@xauat.edu.cn
http://crossmark.crossref.org/dialog/?doi=10.1016/j.watres.2019.05.011&domain=pdf
www.sciencedirect.com/science/journal/00431354
www.elsevier.com/locate/watres
https://doi.org/10.1016/j.watres.2019.05.011
https://doi.org/10.1016/j.watres.2019.05.011
https://doi.org/10.1016/j.watres.2019.05.011


Abbreviations

ATPs advanced treatment processes
BEQ bioanalytical equivalent concentration
BOD5 biochemical oxygen demand
BP1 2,4-dihydroxybenzophenone
BP3 2-hydroxyl-4-methoxyl benzophenone
BP4 2-hydroxyl-4-methoxyl benzophenone-sulfonic acid
BPA bisphenol A
CLP-m chlorpyrifos-methyl
COD chemical organic demand
DOC dissolved organic carbon
DMSO dimethyl sulfoxide
DOM dissolved organic matter
DPH-HCl diphenhydramine hydrochloride
E1 estrone
E2 17b-estradiol
E3 estriol
EBT effect-based trigger
EC effective concentration
EDCs endocrine disruptors
EE2 17a-ethinylestradiol
EHMC 2-ethyl-hexyl-4-trimethoxycinnamate

EQS environmental quality standards
Fluoxetine HCl fluoxetine hydrochloride
FRs flame retardants
GAC activated carbon
HC5 hazardous concentration for 5% of aquatic organisms
4-NQO 4-nitroquinoline-N-oxide
OC octocrilene
OD-PABA 2-ethylhexyl 4-dimethylaminobenzoat
PACl poly-aluminum chloride
REF relative enrichment factor
SE secondary effluent
SPE solid phase extraction
SSDs species sensitivity distributions
TBP tributyl phosphate
TiO2 titanium dioxide
TOPs trace organic pollutants
TPeP triphenyl phosphate
TP total phosphorus
TPPO triphenylphosphine oxide
WFD Water Framework Directive
WWTP wastewater treatment plant
YES yeast estrogen screen

X.Y. Ma et al. / Water Research 159 (2019) 423e433424
COD� 30mg/L; BOD5� 6mg/L; NH4
þ-N� 1.5mg/L; TP� 0.3mg/L).

To meet these improved standards, many advanced treatment
processes (ATPs) have been applied or are being applied in
municipal wastewater treatment plants (WWTPs) in China, such as
those located in Beijing, Tianjin, and Wuxi (Wang et al., 2018a).

However, the wastewater treatment with only the aim of con-
trolling general pollution parameters, such as COD and BOD5,
cannot satisfy the increasing safety needs related to aquatic eco-
systems (Macova et al., 2011; Gavrilescu et al., 2015; Tang et al.,
2016). Thus, bioassays (effect-based assays) are required to pro-
vide vital supplementary information to chemical analyses to
present a comprehensive overview of the adverse effects posed by
SE. Bioassay results can reflect the combined biological effects of all
active chemicals in a sample (Zhang et al., 2012). When individual
chemicals are present below the limits of environmental standards,
the biotoxicity of their mixture may still be significant (Silva et al.,
2002). Numerous studies have employed bioassays to evaluate the
efficiency of the treatment processes (Altmann et al., 2012; Wei
et al., 2012; Jia et al., 2015; Freitas et al., 2016), but little is known
about the selectivity of biotoxicity reduction by different ATPs.

The biotoxicity reduction efficiency of an ATP is related to the
removal of individual TOPs, as well as operating parameters and
properties of the treatment technology, etc. (Grandcl�ement et al.,
2017; Ogbeide et al., 2018; Wang et al., 2018b). In particular, the
specific biological effects from tested sample are mainly caused by
the responsible chemicals in the sample; for example, PSII photo-
synthesis inhibition effects correlate well with the herbicide con-
tent of the tested sample (Tang and Escher, 2014; Hashmi et al.,
2018). Hence, it is essential to investigate the treatability of TOPs
during ATPs, especially the chemicals responsible for the biological
effects. However, numerous studies have only focused on the
removal of TOPs or biotoxicity by ATPs in full-scale (Wang et al.,
2018a,b). This could not investigate the influence of operating pa-
rameters used in ATPs on removal of TOPs and biotoxicity. Addi-
tionally, it is unclear that whether the TOPs and biotoxicity need to
be decreased up to undetectable levels all the way. The finding of
detectable biotoxicity for a sample does not necessarily mean that
the level of response detected is unacceptable. Rather, the endpoint
of the treatment process should be set based on the discharged
wastewater which should not pose adverse aquatic ecological
effects.

A defect that impedes the widespread application of bioassays is
the lack of assessment methods to indicatewhich level of biological
response is acceptable for ecological safety (Xu et al., 2014).
Recently, studies have been engaged in the derivation of effect-
based trigger (EBT) values to define the thresholds of bioassays.
They are primarily derived from existing environmental quality
standards (EQS) or from HC5 based on species sensitivity distri-
butions (SSDs) (Tang et al., 2013; Escher et al., 2014; Jaro�sov�a et al.,
2014; Oost et al., 2017; Daniels et al., 2018; Fournier et al., 2018).
Hence, the development of EBT derivations provides an effective
method to evaluate the biotoxicity reduction efficiency of ATPs and
their acceptable endpoints from the perspective of aquatic
ecological safety. Because the derivation of EQS-EBTs and HC5-EBTs
are based on different concepts and require substantial toxicolog-
ical data for many chemicals, no study has yet applied EQS-EBTs
and HC5-EBTs simultaneously and compared their assessment
results.

In the present study, four bioassays, including non-specific
bacterial cytotoxicity, reactive genotoxicity, specific photosyn-
thesis inhibition, and estrogenic activity, were applied to assess the
treatability of TOPs by four types of ATPs. The biotoxicity reduction
effectiveness of these ATPs was also evaluated using EQS-EBTs and
HC5-EBTs, and strategies for biotoxicity control based on the opti-
mization of ATPs were proposed to improveWWTP effluent quality
and ecological safety.

2. Materials and methods

2.1. Secondary effluent of WWTP

Considering that the substances contained in SE, such as dis-
solved organic matter (DOM) and inorganic substances, could affect
the efficiency of ATPs, the present study used authentic wastewater
rather than artificial wastewater. Secondary effluent (SE) was
collected before chlorination from a local WWTP in Xi'an, China,



X.Y. Ma et al. / Water Research 159 (2019) 423e433 425
where anaerobic-anoxic-oxic biological treatment processes are
applied. The treatment capability of the WWTP was 2� 105m3/d.
The water quality of the effluent was stable, and its traditional
water quality parameters are shown in SI Table S1. The collected SE
was fed into brown glass bottles that had been cleaned with po-
tassium dichromate-concentrated sulfuric acid solution before
collection, and was transported to the laboratory immediately. The
collected SE was then subjected to advanced treatment within 24 h.

2.2. Advanced treatments

The SE underwent four types of ATPs, including coagulation,
granular activated carbon (GAC) adsorption, ultraviolet (UV)
photolysis and photocatalysis, and ozonation in the laboratory. To
investigate the relationship between the operating parameters of
these ATPs (e.g., coagulant concentration and UV irradiation time)
and toxicity reduction efficiency, bench-scale experiments were
conducted. The SE collected in every batch (30 L) was treated with
only one ATP, in which different parameters were set. The UV254
and DOC of wastewater after ATPs were detected, and their values
are shown in SI Table S2.

For the coagulation treatment, a series of concentrations of poly-
aluminum chloride (PACl) (0e400mg/L) was added to the SE, fol-
lowed by stirring in an electric mixer for 1min at 200 rpm for fast
mixing, and for 30min at 50 rpm for slow mixing, and a settling
period of up to 30min. In the GAC adsorption treatment, com-
mercial shell GAC was used. Different concentrations of GAC
(0e30 g/L) were added to SE. They were stirred at 200 rpm and
allowed to settle up to 30min.

UV photolysis and photocatalysis experiments were performed
in a batch reactor which was assembled from a cylindrical Pyrex-
glass cell (inner diameter: 18 cm; height: 20 cm) with a 5 L effec-
tive volume, a magnetic stirrer, and three 16W immersed low-
pressure mercury lamps placed at the center of the reactor. The
irradiation source emitted light primarily at 254 nm. Each reactor
was placed in cooling equipment and maintained at 25± 1 �C. UV
photocatalysis experiments were set at either a low irradiance of
3.17mW/cm2 (termed “UV photocatalysis-low”) or a high irradi-
ance of 5.16mW/cm2 (termed “UV photocatalysis-high”). The flu-
ence rate was measured using a UV-C irradiatometer at 254 nm
(Beijing Normal University Photoelectric Instrument, China). The
accumulated energy dose in the reactor for the treated wastewater
was calculated based on the irradiance, irradiation time, and
treated water volume (Ortega-G�omez et al., 2016). With 0e8 h of
irradiation, the calculated accumulated energy doses of the two
sets of treatments ranged from 0 to 10.32 kJ/L and 0 to 16.47 kJ/L,
respectively (SI Table S2). Before UV irradiation, 50mg/L of
commercially available Degussa P25-type titanium dioxide (TiO2)
was added to the wastewater samples, and they were then stirred
in the dark for 2 h to reach an adsorption equilibrium between the
catalyst surface and organic pollutants. The irradiation times were
set between 0 and 8 h.

The ozonation experiments were carried out at room tempera-
ture (25± 1 �C). Ozone-containing gas was continuously produced
by an ozone generator (SanKang, Jinan, China) which was fed with
pure oxygen. The ozone produced was pumped into the glass
reactor (with an effective volume of 5 L) and reacted with 3.5 L of
SE. At the end of the reaction, high-purity nitrogenwas fed into the
reactor for 5min to strip the remaining ozone in the reactor. All
unreacted ozone in the off-gas was destroyed in two sequential
350mL 2% KI trap bottles in the terminal ozonation reactor. The
concentrations of ozone in the in-gas and off-gas of the reactor
were measured according to Kasprzyk-Hordern et al. (2006). The
dissolved total organic carbon concentration of the treated waste-
water was 7.93mg/L. With a reaction time of 0e30min, the reacted
ozone dosage was in the range of 0e1.31 gO3/gDOC (0e10.42mg
O3/L).

2.3. Sample preparation for chemical analysis and bioassays

The treated wastewater was collected and filtered through a
0.8 mm glass microfiber filter (F¼ 150mm; Whatman™). Three li-
ters of filtered water sample were prepared for solid phase
extraction (SPE), according to the modified methods in our previ-
ously published study (Ma et al., 2016). Briefly, the prepared water
samples were extracted with Waters Oasis HLB (500mg, 6mL)
cartridges which were preconditioned with 10mL of a 1:1 n-hex-
ane-dichloromethane mixture, 10mL of methanol, and 10mL of
milli-Q water, respectively. The cartridges were separately eluted
with 10mL of methanol and 10mL of a 1:1 n-hexane-dichloro-
methane mixture. The eluates were evaporated to dryness at a
constant temperature of 40 �C using a nitrogen evaporator (Sample
Concentrator MD200, China), and then were redissolved in 1.5mL
of methanol. The residues were divided into triplicate samples for
GC/MS analysis, LC/MS analysis, and bioassays (all 0.5mL each). The
solvent of the residuals was changed to acetone for GC/MS analysis
(1mL) and to 1% dimethyl sulfoxide (DMSO) (1mL) for the bio-
assays. The volumes of samples prepared for LC/MS analysis were
increased up to 1mL using methanol due to instrumental needs.

2.4. Chemical analysis